EPA-600/2-75-030 _ :
September 1975 Environmental Protection Technology Series

HATFIELD TOWNSHIP, PENNSYLVANIA
ADVANCED WASTE TREATMENT PLANT

A2

g
s 3
N4
O, <
% s
4L prOT®

Municipal Environmental Research Laboratory
Office of Research and Development

U.S. Environmental Protection Agency
Cincinnati, Ohio 45268



EPA-600/2-75-030
September 1975

HATFIELD TOWNSHIP, PENNSYLVANTA

ADVANCED WASTE TREATMENT PLANT

by

Tracy W. Greenlund
and
Fred R. Gaines

' Tracy Engineers, Inc.
Camp Hill, Pennsylvania 17011

Program Element No. 1BB043

Project Officer

E. F. Barth
Wastewater Research Division
Municipal Environmental Research Laboratory
Cincinnati, Ohio 45268

MUNICIPAIL ENVIRONMENTAL RESEARCH LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
CINCINNATI, OHIO 45268



DISCLAIMER

This report has been reviewed by the Municipal Environmental Research
Laboratory, U.S. Environmental Protection Agency, and approved for
publication. Approval does not signify that the contents necessarily
reflect the views and policies of the U.S. Environmental Protection
Agency, nor does mention of trade names or commercial products

constitute endorsement or recommendation for use.

ii



FOREWORD

Man and his environment must be protected from the adverse effects of
pesticides, radiation, noise, and other forms of pollution, and the
unwise management of solid waste. Efforts to protect the environment
require a focus that recognizes the interplay between the components

of our physical environment--air, water, and land. The Municipal
Environmental Research Laboratory contributes to this multidisciplinary

focus through programs engaged in

(0] studies on the effects of environmental contaminants
on the biosphere, and

o a search for ways to prevent contamination and to
recycle valuable resources.

This report details the engineering design, construction and operational
considerations that are necessary to provide advanced wastewater treat-

ment at a municipal facility.

A. W. Breidenbach, Ph.D.
Director

Municipal Environmental
Research Laboratory

iii



ABSTRACT

The Hatfield Township, Pennsylvania Water Pollution Control Plant was
designed to encompass primary chemical treatment, secondary combined

activated sludge and nitrification facilities, tertiary chemical tube
clarification and mixed media filtration.

The operation of the facility demonstrated that the use of flow equaliza-
tion facilities improves plant operations by reducing and standardizing
chemical concentrations.

Phosphorus is removed efficiently in a combined primary-tertiary phase
with operations personnel having the flexibility to optimize each
process. Lime feed control by pH is easily accomplished although recir-
culation of primary sludges is not always necessary. Tube clarifiers
and mixed media filters combine to produce a highly polished effluent.

Nitrification was observed to some extent in this modified facility,
however, it was extremely difficult to control.

This report was submitted in fullfillment of project number 11060 FRQ by

the Hatfield Township, Pennsylvania, Municipal Authority, under partial
sponsorship of the Environmental Protection Agency.

iv



CONTENTS

Disclaimer

Foreword

Abstract

List of Figures

List of Tables

Acknowledgements

Sections

I Conclusions

IT Recommendations

ITT Background

v Advanced Waste Treatment

\Y Operational Programs

VI Operational Results

VII Experience With Existing Sludge Handling At The Hatfield
AWT Facility

VIIT Construction Of Waste Treatment Projects

IX Project Costs

X Future Requirements

XI Critical Evaluation Of Hatfield Township Advanced Waste
Treatment Facility

XIT References

XITI General Bibliography

XIV Appendices

iii

iv

vi

viii

xi

15

58

78

120

134

137

142

155

161

163

164



10

11

12

13

14

15

16

17

18

19

20

21

22

FIGURES

Regional Position of Hatfield Township
Area of Hatfield Township

Plan of 1965 Sewage Treatment Plant
AWT Plant Flow Diagram

Pump Station No. 1 and No. 2

Surge Storage System

Red Valve

Chemical Feed Building Flash Mix System
Lime Feed Schematic

Clariflocculator Tank

Aeration Tank

Secondary Clarifier

Rapid Mix-Flocculator Tank

Inclined Tube Modules

Pressure Filter

Backwash and Chlorine Contact System
Organization Chart-Initial Plant

AWT Plant Staffing

Operations Manual Page

AWT Plant Layout

Infiltration/Inflow Identification

Raw Sewage Flows—--1973

vi

11

26

32

34

34

36

38

40

47

49

51

53

55

56

59

59

63

71

77

94



24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

FIGURES (continued)

Weekly Flow Variations

BOD5--Raw and Final

COD Values

Suspended Solids

Total Phosphorus Values

Total Soluble Phosphorus
Primary/Secondary Total Phosphorus Removals
Tertiary Total Phosphorus Removal
Ammonia-Nitrogen Values

BOD Removal Efficiencies

Suspended Solids Removal Efficiencies
COD Removal Efficiencies

Phosphorus Removal Efficiency

Sludge Thickener

Sludge Disposal System

Sludge Disposal Diagram

Adopted Sludge Disposal Diagram

Cost of Sludge Handling

vii

Page
95

96

97

99
100
102
103
104
111
114
115
116
117
144
145
148
150

151



10

11

12

13

14

15

16

17

18

19

TABLES

Hatfield Township Municipal Authority Construction Costs—-
1965 Project

Plant Operating Characteristics 1967-1970

Waste Discharge Limitations

Forms And Measurement Of Phosphorus, Conversion Factors
Primary PO, Removal Tests

Hatfield Township Municipal Authority Aeration Tanks @ 3.6
MGD

Salary Schedules

Minimum Analysis Schedule--1973
Average Overall Removal Efficiencies; Percent
Composition Of Domestic Sewage
Summary Of Raw Sewage Characteristics
Raw Sewage Characteristics--1972
Final Effluent Values—--1972

Raw Sewage Characteristics——1973
Final Effluent Values--1973

Raw Sewage Characteristics--1974
Final Effluent Values--1974

Summary Of Plant Influent Flows

Summary Of Influent Plant Flows--1972

viii

12

13

16

17

27

45

60

69

78

79

80

82

83

84

85

86

87

88

89



No

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

TABLES (continued)

Summary Of Influent Plant Flows--1973

Summary Of Influent Plant Flows: January-June 1974

March 1973 Recycle Flows
Raw Wastewater Suspended Solids: April 1973-March 1974
Average Total Phosphorus Values——April 1973-March 1974

Relationship 0f Carbon Oxidation And Nitrogen Oxidation In
Wastewater Treatment

Fecal Coliform Analysis

Annual Operating Cost x $1000

Chemical Cost $/Million Gallons

Sludge Production-Estimated, June 1974

Sludge Production (Includes Recycles) July 1973-June 1974
Sludge Production, January-March 1973

Summary Of Sludge Operations, March 1973-June 1974
Sludge Operations-1974 Hours/Operations

Filter Press Test Data - November 1973

Centrifuge Tests - December 1973 Primary Sludge
Centrifuge Study - December 1973 Secondary Sludge
Centrifuge Study - December 1973 Tertiary (Alum) Sludge
Centrifuge Tests — December 1973 Secondary/Tertiary
Centrifuge Testing — December 1973 Combined Sludges

Ash Analysis - June 1973

Chemical Composition Of Incinerator Ash From Hatfield Town-
ship Municipal Authority AWT Facility - December 1973

Sludge Loadings - January-June 1974

ix

90

91

92

98

105

106

112

118

118

121

121

122

124

125

126

126

127

128

128

129

131



TABLES (continued)

Page
43 Hatfield Township Municipal Authority Construction Costs——
1970 Project Advanced Waste Treatment Facility 139
44 Hatfield Township Municipal Authority Estimated Comstruction
Costs ~ 1973 Base 141
45 Summary Of Solids Handling Units, Program VII 149
46 Automatic Sampler Locations 158



ACKNOWLEDGEMENTS

The support of the members of the Hatfield Township Municipal Authority
who served during the demonstration grant are acknowledged with sincere
thanks. These include as chairmen Charles Murgia*, and Roger Wittmer,
and as members Charles Hartley*, Allan Kulp*, James Piston, Ronald Newman,
Charles Sibel III*, Ralph Harvey, John Nunan and Jobn Schankwieler, Grant
directors are indicated with an *.

Employees of the authority involved with the work included Roy B. Love,
Executive Director, Stephen Weech, Plant Manager and Laboratory Techni-
cians, Kenneth W. Mawson, Kathy Hughes, Cathy Love and Robert Lewis.
Preparation of this report was aided by Margaret Salinger and Mary Ann
Casper of Tracy Engineers and final typing was by Janice Gonczkowski.
Figures and graphs were by Frank Salinger of Tracy Engineers Inc. and

the authors.

xi



SECTION I

CONCLUSIONS

The results of the demonstration grant performed at the Hatfield Township
Advanced Waste Treatment facility led to a number of conclusions, some
of which were positive, and some of which were negative.

1.

The utilization of screening and grit removal ahead of the raw
sewage pump station would have lessened considerably operating
problems encountered in the significant grit accumulations in
the surge storage tanks, and the clogging of sludge recircu-
lation pumps by re-weaved, previously comminuted, rags and
fibrous material.

The use of surge storage tanks for flow equalization upstream
of the primary treatment system improves plant operations by
insuring regulated flow throughout the plant. In addition to
a regulated hydraulic flow, it also contributes towards a more
homogeneous blend of waste characteristics.

The surge storage tanks should have a more positive mixing
device than mechanical mixers, and the use of aerators would
not only tend to promote more vigorous mixing, but would supply
sufficient oxygen to retard septicity during the very warm
summer period.

The addition of lime to a pH of 9.5 in the primary flocculating
clarifiers resulted in primary phosphorus removals averaging
72.1%, an average overall phosphorus removal of 92.37%, and
average residual phosphorus of 4.68 mg/l (primary effluent) and
0.54 mg/l (plant effluent).

The use of submersible electrodes in the primary flocculation
chamber resulted in a daily operational problem requiring fre-
quent acid washing and recalibration of the probes. Only one
manufacturers probes were used, however, and new designs for
anit-fouling probes may eliminate this problem.

The aeratibn units reduced BODg5 and at certain times partially
reduced nitrogenous oxygen demand concurrently. albeit not
consistently.

The mixed-media filters removed approximately 50% of all sus-
pended solids fed to them. The tertiary tube clarifiers, how-
ever, removed the bulk of the secondary solids, resulting in
exceptionally low loadings of solids to the filters. Where
low phosphorus residuals, i.e., 0.75 to 1.5 mg/l are all that

1



is required, there may not be a necessity to utilize tertiary
filters after tertiary tube-type clarifiers. The presence of
tertiary filters, however, can polish not only phosphorus, but
suspended solids, and some BOD5 as well, and offer a final
protection to maintaining high effluent quality.

If tertiary filters are utilized after tertiary clarification,
provision should be made to by-pass the filters. Unit by-
passes throughout the process flowsheet are, and have been,
most useful at times of single process malfunction.

The flowsheet utilized at Hatfield Township consistently
produced a high quality effluent, even though in-plant recycle
flows, particularly from periodically overloaded sludge thick-
eners, at times exceeded original design calculations by
substantial amounts.



SECTION II

RECOMMENDATIONS

As a result of the demonstration grant, certain items are recommended as
being immediately required to maintain the high level of operation
required, while other items are recommended for inclusion with the next
expansion stage, soon to be undertaken.

Those items suggested for immediate installation include:

1.

2.

5.

The installation of floating aerators in the surge storage tank.

The utilization of different electrodes in the primary floccu-

lation units, either more advanced anti-fouling units, or flow-
[...]
lime treatment of raw water can effect an 807 to 90% removal of total

21



phosphorus with a better than 97% removal of soluble inorganic forms.
This same treatment can remove 50% to 70% of the BOD, almost 25% of Fhe
nitrogen, and 99.9% of the coliform bacteria. The lime requirement 1s
independent of the phosphorus content and can be estimated in terms of
the alkalinity. Lime dosage can be controlled by pH measurement, and
for each situation, the optimum pH must be determined. The volume of
sludge produced in lime treatment is approximately 1% of the volume of
wastewater treated, and may require chemical conditioning to improve the
filterability of the sludge.

In connection with the removal of phosphorus by precipitating raw waste-
water with lime, Albertson & Sherwood (13) have reported in detail.

Their findings indicate that there are two fundamental recognized rela-
tionships; first, the chemical dose for phosphate removal is controllable,
and depends upon the desired residual phosphate concentration, and not
necessarily the initial phosphate concentration; and second, biological
phosphate removal is difficult to control and depends upon the needs of
the activated sludge cell, and is independent of the phosphorus concen-
tration--as long as a phosphate deficiency does not exist. Tertiary
treatment does not appear to allow for an optimum combination of these
two fundamentals. It allows the activated sludge to extract the re-
quired amount of phosphorus, and then requires chemical removal to the
desired residual phosphorus level. In a patented process, Albertson &
Sherwood extract phosphorus to a specific concentration by lime preci-
pitation of the raw sewage, then the activated sludge process is used to
extract the remaining phosphorus to reach the desired level.

It is reported that this patented approach reduces chemical costs in the
range of 607%-70%, over tertiary chemical precipitation. It was also
reported that solids recirculation around the primary unit would enhance
clarification, and that as much as 25% more phosphate is removed with
recirculation than with straight chemical precipitation. A secondary
effect of recirculation appeared to be a much clearer overflow liquor,
which resulted in even lower BOD addition to the secondary system.

It is reported that the lime must be added to the flocculator-settling
unit at a pH of 9.0 to 10.0, depending on waste characteristics. The
majority of the phosphate, 857 of the suspended solids and 65% -757 of
the raw BOD is removed in this stage. It has been estimated that in
some cases, the requirement for recarbonation may be eliminated through
the release of CO9 in the activated sludge system.

It appears that sludge handling and dewatering may benefit from this
approach, since it practically eliminates conventional chemical costs
for sludge dewatering units because of the CaC03 in the raw sludge.

There are underway other investigations as to alternative methods of

phosphorus removal. Cohen(14) has reported on utilization of activated
alumina and lanthanum as precipitants. He has also reported on consid-

22



eration of ion exchange, the use of soil svstems, and utilization of
reverse osmosis as potential means of achieving acceptable phosphorus
removals. He also mentions up-flow clarification through a sludge
blanket as an alternative device. His conclusions are that none of
these alternatives are now ready for application, although research will
almost certainlv make some of those alternatives useful for application
in specialized instances.

This brief review of current technology on phosphorus removal is intended
to provide only a general indication of the various methods which might
be applied to solving Hatfield Township's problem. It must be recognized
that much of the data discussed is undergoing further analvsis, and

pilot and field sutdies, and that other methods of phosphorus removal
will undoubtedly be investigated and mav prove quite practical. It is,
unfortunately., impossible for Hatfield Township, or anv other community
in the Neshaminy Basin, to sit by until the picture has clarified and

the processes discussed herein have been fully proven bevond question.

It is virtually impossible to assume that one single process will evolve
as the answer to the problem. Almost all of the current technologv is
based on studies of aeration processes, with little work having been

done on trickling filter plants. The problems of trickling filter
operation most certainly will indicate that manv of the processes
reviewed will be unsuitable.

At a recent Seminar on phosphorus removal, conducted by the Federal
Water Pollution Control Administration, it was repeatedlv mentioned that
individual factors, such as flow, waste composition, industrial waste
volumes and character, the tyvpe of facilitv. and operating technology,
must seriously affect the choice of method at each individual plant.
There is not now just one answer, nor does it appear that there will be
evolved a singular approach to the problem.

SELECTION OF PROCESS

The selection of the treatment process to achieve the effluent limit-
ations previously presented in Table 3., involved a thorough analvsis of
the literature search, as presented in the previous section, the avail-
ability of equipment, and evaluation of the then current thinking of
those engineers who were in the forefront at that time in advanced waste
treatment technology.

It was finallv decided that the most suitable approach to the problem
would be that of chemical precipitation of the raw wastewater with lime,
followed bv a complete-mix activated sludge process, and the inclusion
of a tertiarv step, involving alum addition, and then filtration through
a mixed-media filter bed.

The reasoning which resulted in this selection included the following:

1. An expanded hvdraulic capacity at the new advanced waste

[}
o



treatment facility would be required by reason of the
rapid growth in the service area, and new primary units
would be necessary. It was anticipated that significant
savings could be realized by combining clarification and
flocculation in the same unit.

The chemical precipitation of new wastewater would result
in a high degree of phosphorus removal in the primary
cycle, as well as a high percentage of organic removal.

The complete-mix aeration could be designed to function at
a much lower organic loading, and the phosphorus could
further be reduced by the action of biological up-take.

The tertiary step, including chemical addition, mixing,
flocculation, settling and filtration, was required to
effect the lowest possible phosphorus content, but pro-
viding for chemical precipitation in both the primary

and tertiary stages, a maximum of flexibility in operation
could be available, such that the optimum could be
obtained between phosphorus removal and chemical costs.

Once the selection was made as to the processes, the further decision was
made to provide surge storage, or flow equalization, and control the flow
throughout the entire plant. A degree of controlled flow was a require-
ment for the filtration phase of the tertiary step, and it was apparent
that since it was necessary at some point in the flowsheet, the primary
and secondary stages would benefit considerably by its inclusion at the
beginning of the initial process.

The total project, as finally evolved, resulted in the following:

1.

2.

Additional raw sewage pump station.

Primary surge storage or flow equalization in duplicate
units, with the existing primary clarifiers converted to
service as auxiliary surge storage tanks.

Duplicate circular primary clarifier-flocculator units.
An additional aeration basin of the same size as the
existing unit, with the existing unit modified to permit
complete-mix operation.

Duplicate rapid sludge removal secondary clarifiers,

The tertiary step, involving:

a. Mixing, flocculation, and settling in duplicate

units, with the settling being accomplished in
tube-settlers.

24



b. Filtration through mixed-media filters.

7. Chlorine contact, accomplished by slightly modified
existing secondary clarifiers, which would also serve
as filter backwash storage tanks.

8. A new sludge thickener, with the existing sludge holding
tank to be retained for stand-by use.

9. A chemical feed building, which would be combined with
the surge storage tank and primary clarifier-flocculator
construction, and would house the flash mixing facil-
ities and the lime feed equipment, as well as sludge
recirculation pumps and sludge draw-off pumps. A bulk
lime storage silo, adjacent to this chemical feed
building, was provided.

10. A filter building which would house the mixed-media
pressure filters, as well as tertiary chemical feed
equipment, secondary sludge return pumps, waste acti-
vated sludge pumps, and tertiary filter influent pumps.

11. Utilization of the existing sludge handling facilities,
including vacuum filtration and incineration, without
additional modification.

In 1968, it was anticipated that when hydraulic flows
reached 2.5 mgd (9,462.5 m3/day) that additional sludge
handling facilities would be required. This was antici-
pated because the character of the sludge would change
with the use of lime in the primary cycle.

A plan of the 1970 advanced waste treatment plant is shown in Figure 4.

BENCH SCALE TESTING

Throughout the period when the selection of the process for the new Hat-
field Township advanced waste treatment facility was under consideration,
numerous testing of alternative means of phosphorus removal were simulated
in the laboratory. Once the selection of the process was made, and it was
determined that the major emphasis on phosphorus removal would be in the
primary lime precipitation step, a series of tests were performed at the
existing Hatfield Township plant in October 1968, to determine the chemical
addition required to provide the optimum phosphorus removal in the primary
cycle. These tests are summarized in Table 5.

The data developed in Table 5. proved to be most interesting. The Hatfield
waste is high in alkalinity, averaging slightly in excess of 400 mg/l. The
lime addition of 185 mg/l indicated a reduction in PO, to a 3-4 mg/l range,
which it was anticipated would be further reduced by about 50% in the

25



9¢

cLaRIFLOCEULATOA
Tawz Mo 2

ene

o O

cLamirLaccuLATO

TANs Na L

MiTIL

L.EXISTING SLUBGE TANK
2.EXISTING DISTRIBUTION BOX
3.BACKWASH STORAGE TANK 2
4.BACKWASH STORAGE TANK
S.BACKWASH PUMP VAULT

6.BACKWASH STORAGE TANK

7.AUX SURGE STORAGE TANK
B.AERATION BASIN HEADBOX

9.FINAL CLAREFIER HEADBOX
10.FLOCCULATION TANK 3
t1.FLOCCULATION TANK 4

12.CHEMICAL WASTE SLUDGE PUMP VAULT
13.PRESSURE TYPE MIXED HEDIA FILTERS

Feeo
nuILoING N
stomade stonsar
Tine 2 Takr ¢ T
- T
=
\\'—_ ]
agmarion LERavIGH
a3iM wge sagix no o

=

coutaoL
suioine

PN
ccommien L =

(Y

— 1

j
e brage
i
i
!

mizeR Y

e

ren {!{:::::}}J L [ rowe roc [

9 .mwl-n,_la CLARIFIEAY o
' ' (1IN
y !
W5 B j rase
- wing 4
cLaniFitn - =
w ot F 1‘
=
e

"
5
PN
B
o
w

bﬂ}‘

HATFIELD TOWNSHIP MUNICIPAL AUTHORITY
ADVANCED WASTE TREATMENT PLANT

Figure 4,

AWT Plant Flow Diagram




TABLE 5.

PRIMARY PO, REMOVAL TESTS

Analytical
Jar Polyelect- Determination#*
Test Sludge Ca(OH), rolyte BOD  COD PO
Date No. Recycle,% pH mg/1 mg/1l mg/l mg/l mg?l
10/28/68 Raw - 7.5 - - 355 758 29.7
Filter - 7.5 - - 240 557 25.0
IA 0 9.5 185 0.5 160 448 5.86
IB 0 9.5 185 - - 390 5.42
IC 20 9.45 185 0.5 ~ 378 4.05
D 20 9.45 185 - - 454 2.68
I1E 50 9.40 185 - - 393 3.26
IF 100 9.45 185 = 160 417 3.92
1IA - 10.1 370 0.5 160 417 2.93
IIB - 10.1 370 - - 431 2.61
I1TIA - 11.65 740 0.5 - 370 0.39
II1IB - 7.5 0 = - 463 32.0
IVA - 9.9 555 0.5 - 400 3.14
IVB - 9.95 555 - - 393 2.52
10/28/68 Raw - 7.4 - - 365 526 25.0
Filter - 7.4 - - 165 294 21.2
1IC 20 9.45 185 - - 424 6.54
IID 20 9.45 185 - - 431 5.50
IIE 50 9.40 185 - - 470 4.83
IIF 100 9.45 185 - 130 232 5.21
10/29/68 Raw - 7.95 - - 335 624 23.0
Filter - 7.95 - - 120 371 19.1
VA 0 10.3 370 0.2 145 262 0.65
VB 0 10.35 370 - - 324 1.17
vC 20 9.95 333 0.2 - 354 1.24
VD 20 10.10 333 - 180 300 1.17
VE 50 10.0 333 - - 308 1.30
VF 100 9.95 333 - 160 288 1.04
VIA - 9.36 185 0.2 130 254 1.83
VIB - 9.4 185 - - 262 1.30
VIIA - 2.8 185 0.2 - 314 1.30
VIIB - 9.8 185 - - 314 1.30
VIIIA - 10.9 444 0.2 150 254 0.52
VIIIB - 10.85 444 - - 301 0.78
VIC - 10.05 333 0.2 - 331 1.17
VID - 10.10 333 -~ 170 300 1.30
VIE - 10.05 333 - - 331 1.17
VIF - 10.05 333 - 170 292 1.40

*Raw = Raw Sewage Sample

Filter = Raw sewage sample filtered; no chemical addition.
Number of Tests = Raw sewage sample, with chemical additions and sludge

recycle as indicated.

27



biological up-take phenomenon of the complete-mix aeration process. The
results also indicated that a higher lime addition, sufficient to raise
the pH to the range of 10, would not provide a significant enough POy
reduction in relation to the amount of chemical required.

The data further indicated that a pH increase in the range of 10.9 to
11.6 would have a striking effect on the phosphate residual, but at an
extremely high cost in chemical addition. A considerable aid to the
removal of the phosphorus by chemical precipitation was the recycling of
the primary sludge. The data in Table 5. indicates this effect. From
these results, and from a summary of the manufacturer's experience, the
sludge recirculation ratio was chosen at 50%, with the chemical addition
directly to the recycled sludge before it was to be mixed with the raw
sewage.

The net result of the primary operation was anticipated to be a phosphorus
reduction of 857%, and a BOD removal of 60%. This latter reduction was
judged to have a significant effect upon the complete-mix process, in that
the sizing of the aerators could be considerably less than with conventional
primary treatment.

BASIS OF DESIGN

On completion of the bench scale testing, and with the processes having
been selected, detailed design of this advanced waste treatment facility
was commenced in the latter part of 1968. Due to the fact that in 1968
the type of design contemplated had not been previously developed as one
total package, it was anticipated that there might be some variations
from the design basis necessary in the development of the detailed draw-
ings and specifications.

As the design developed, it was found that there were indeed a number of
variations required, some occasioned by the availability of equipment,
some due to the limitations of the then available control systems, and
certain modifications by reason of political considerations involved

in the future growth of the area that developed during the design stage.

As with the 1965 project, described in an earlier section of this study,
the 1970 project required the development of a detailed basis of design,
and submission of that basis to Federal and State regulatory agencies for
their approval. The detailed basis of design and the component calcula-
tions for the 1970 AWT facility are included in this study as Appendix A.
This data included in Appendix A is that which was submitted in early
1969 to the State and Federal regulatory agencies, and certain of these
numbers were modified during the period between the completion of design
and the initiation of construction, which spanned a period of some four-
teen months. In actual practice, additional modifications continued
during the construction period, and even now, with one year of operation
completed, there are variations being made to the total facility as the
method of operation utilized points to the necessity for such changes.

28



As mentioned earlier in this study, it was common in the 1960s for State
regulatory agencies to publish design guidelines for sewage treatment
plants, which set limiting factors with respect to unit sizing, deten-
tion times, overflow rates, and the like. Although these sewerage
manuals were intended to be guidelines, as most often happens with
regulatory agencies, they became, in many instances, inflexible require-
[...]
for a primary settled and precipitated sewage feed to complete-mix
activated sludge tanks, followed by settling, and with incineration of
the waste activated sludge.

With reference to the locading rate of 0.35 Lb. BOD/Lb. MLSS for the
domestic waste, this figure is actually conservative. Based upon the
McKinney analysis, a complete-mix system can be loaded at 0.5 Lb. BOD/
Lb. MLSS. In fact, the loading chosen is only slightly above the
McKinney value for conventional activated sludge.

43



With reference to the oxygen supplied, the 0.8 Lb. Op/Lb. BOD
Applied is in the upper range of the McKinney values determined from the
application of his equations, in order to produce a plant efficiency of
at least 90%.

The aerators in the aeration basins have been selected to carry a
minimum of 2 mg/l of dissolved oxygen in the mixed liquor at an eleva-
tion of 500 feet, and a temperature of 25° C.

The design criteria chosen have been fixed to a certain extent by
the capacity of the existing aeration basin. The resultant duplication
of units, coupled with the chemical precipitation of the raw wastewater
will result in a concentration of 1,716 mg/l of mixed liquor suspended
solids. It would have been desirable to reduce the aeration volume to
achieve a higher MLSS concentration, but the design will allow a 100%
increase in sewage strength without affecting performance. Therefore,
even though the 3.75 hours is probably a maximum detention period, it
will be utilized to cope with possible variations in future sewage
strength."

As indicated in the above data submitted to the regulatory agency, it
would have been desirable to size the aeration basin to carry a much
higher mixed liquor suspended solids concentration, thereby reducing the
size. A decision was made, however, to construct the second aeration
basin of the same size as the existing unit, which was modified from
diffused air to mechanical aeration, and this provided the basis for the
theoretical detention time of 3.75 hours.

This detention period of 3.75 hours, which varied significantly from the
then commonly accepted minimum figure of 6 hours, caused the regulatory
agency to request substantiation of the design. In the work done by
Professor McKinney, he developed a theory that the activity in the
aeration basin, or the active microbial fraction, is an inverse function
of the sludge age, which is, in turn, a function of the mixed liquor
suspended solids divided by the loading of the aeration system. McKin~
ney's work also developed a theoretical required detention time based on
BOD stabilization at a rate of 25 mg/l of BOD/hour. In Table 6, which
follows, the data which was submitted to the regulatory agencies as
additional substantiation of the design, is reproduced.

The information in Table 6. indicates that the loading rate could have
been as high as 0.53 Lb. BOD/Lb. MLSS, hence the actual loading rate of
0.35 Lb. BOD/Lb. MLSS was conservative. It also indicates that the
theoretical required detention time at the design MLSS of 1,716 mg/1
would be 3.6 hours, or slightly less than the 3.7 hours provided. It
further shows that the theoretical required detention time at a MLSS
concentration of 3,500 mg/l, and a stabilization rate of the aeration
basin at a much higher MLSS concentration actually reduces the required
amount of detention time.

44



TABLE 6. HATFIELD TOWNSHIP MUNICIPAL AUTHORITY

AERATION TANKS @ 3.6 MGD

Sludge Age
Sy = Lb. MLSS SA = 8,050 Lb. MLSS
A = Lb. MLSS ,
Lb. BOD/Day 2,820 Lb. BOD 2.85 Days

Active Microbial Fraction

AMF = 1 = 1 = 0,35

2.85

Loading Rate
Permissable Range for High-Rate System Between 1 and 2 Lb. BOD/
1b. AMF/Day At Average Range of 1.5 Lb. BOD/Lb. AMF/Day:

1.5 Lb. BOD
(1 Lb. AMF + 1.85 Lb. AMF)

0.53 Lb. BOD/Lb. MLSS

Actual Loading rate Utilized = 0.35 Lb. BOD/Lb. MLSS

Theoretical Required Detention Time @ 1,176 mg/l MLSS @ Stabilization
Rate of 25 mg/1 BOD/Hour

226 mg/l Raw BOD x 0.40 _ 90.5 mg/l BOD to Aerator
25 mg/1 per Hour 25 mg/1 per Hour

= 3,6 Hours

Actual Detention Time Provided = 3.75 Hours

Theoretical Required Detention Time @ 3,500 mg/l MLSS @ Stabilization
Rate of 35 mg/1 BOD/Hour

90.5 mg/1 BOD to Aerator
35 mg/1 per Hour

2.6 Hours

45



In the construction of the 1965 project, the activated sludge tanks were
supplied with diffused air from blowers. In the 1970 project, it was
determined that mechanical mixing was required in order to achieve the
complete-mix result.

It was determined that the utilization of combination aerators, pro-
viding mechanical mixing at the surface, and surface transfer of oxygen
as well as sparged air diffusion at the lower level of the tank, would
be desirable. Inasmuch as the three existing blowers had adequate
capacity to supply this air to be introduced at the bottom of the tank,
it was felt that these combination aerators were the best choice for the
introduction of oxygen into the aeration tanks. The calculations for
the amount of air required are contained in Appendix A, and it was
decided to provide 100% of the total air requirements in each aeration
basin.

A schematic plan of an aeration basin is contained in Figure 11.

The utilization of the combination aerators is far more flexible than
fixed mechanical surface aerators, or diffused air, by themselves. As
it subsequently occurred at Hatfield Township, additional requirements
were placed on nitrification, and even more stringent future additional
requirements are anticipated. Since good nitrification in an aeration
basin is, in large part, a function of the oxygen transfer, the ability
to provide excess amounts of oxygen is greatly to be desired. Also,
during colder weather, with the solubility of the oxygen in the waste at
a higher level, it is possible to supply ample oxygen to the aeration
basins by the use of the surface mixing alone, and therefore save in
power costs the air that would normally be supplied from the blowers.
This ability to vary the air input to an aeration basin is particularly
of value in those situations where flows increase gradually over a
period of time, thus requiring more air. It is possible with combi-
nation units to meet these increasing oxygen needs and at the same time
conserve energy by regulating blowers to only supply the necessary air.

The second, and perhaps the most important component of the total secon-
dary treatment system, are the final settling tanks. These final
settling tanks serve a dual function of separating the solids fraction
from the mixed liquor flow, and providing for a rapid return of this
solids fraction as return activated sludge before it has an opportunity
to deteriorate. This ability to return activated sludge to the aeration
system in a relatively short period ot time, while it still maintains
its activity, is fundamental to the operation of any secondary treatment
system.

Therefore, the design of final, or secondary, clarifiers requires atten-
tion to surface settling rates and detention times, but it also requires
particular attention to the method of sludge return, which can be pro-
vided in the unit itself.

46



WL,

SURFACE &
IMPELLER

/INFLUENT

2

SUBMERGED

TURBINE —

=
SPARGE RING — " —

_—AIR MAIN

__DQ___

Figure 11.

Aeration Tank

47

EFFLUENT

TANK DRAI:JZ



In Figure 12, a sectional plan of the final settling tanks used in
Hatfield Township, is shown. As in a conventional settling tank, a rake
mechanism is provided to channel sludge to a center hopper. In a rapid
sludge removal clarifier, however, there are up-take pipes attached to
the rake arms which discharge into a center well and column for rapid
removal of the sludge as it settles over the entire tank bottom. The
sludge withdrawal valves are located in this center section, and are
provided with rings of uniform height, which can be removed so that the
flow out of these pipes can be determined within relatively close limits
by the variation in the height of the overflow pipe and the water level
in the remaining portion of the tank.

This clarifier operates on a siphon principle. All sludges are raked
toward the center of the unit with the inert, denser, sludge eventually
being directly pumped from the sludge pocket. The sludge level in the
sludge box is maintained at a lower water level than that of the clari-
fier by pumping. This creates a siphon effect which draws the lighter
more volatile sludge up the withdrawal pipes mounted on the rake arms.
This sludge is then recycled to maintain the reactor.

The maximum surface settling rate generally considered for a secondary
clarifier unit, based upon regulatory agency criteria, is 1,000 gal/
ftz/day (40.69 m3/m2/day). Some designers have taken the rational
approach that, with rapid sludge removal facilities, settling rates may
be in the range of 1,400 gal/ft2/day (56.97 m3/m2/day). The Hatfield
Township design is based upon a surface settling rate of 758 gal/ftZ/day
(30.88 m3/m2/day). The total detention time when both secondary clari-
fiers are in use, at the design flow, is 2.85 hours.

Based upon rational design criteria, the secondary treatment system is
capable of operating at a level much higher than the design flow of 3.6
mgd (13,626 m3/day). If the aeration system is operated at a mixed
liquor suspended solids content in excess of 3,500 mg/l, and if it is
assumed that the stabilization of 35 mg/1/BOD/hour is reasonable, then
the aeration basins, theoretically, have a capacity, without considera-
tion of any nitrification, of slightly in excess of 5.0 mgd (18,925
m3/day). If a surface settling rate of 1,400 gal/ftz/day is considered
as rational for a secondary clarifier system, the secondary clarifiers
then have a capacity to absorb a flow approximating 6.5 mgd (24,602
m3/day). Thus, the limiting capacity of the secondary treatment system
would appear to be approximately 5.0 mgd. With a similar rational
maximum flow for the primary system, the plant process, including
primary chemical precipitation, aeration, and secondary settling, can
function at a much higher level than the average design capacity. This,
however, is dependent upon the flow equalization eliminating peaks from
the primary and secondary units of these high flow values.

48



6v

SECTION

(EFFLUENT A ﬂ
k ¥ _ WATER LEVEL~ - T I - b
g I .
LN — !
SKIMMER !{;‘ f} [{EI l{%}.._,_swoes WITHDRAWAL —
SFinln ! VALVE r
INFLUENT—"] !
6"SCUM TROUGH™N. )
[ WL>
24"'c.1p

Figure 12, Secondary Clarifier



TERTIARY TREATMENT SYSTEM

At the time of the initial conceptual planning for the 1970 project, the
original plan provided for a tertiary treatment system consisting solely
of an alum feed system and the tertiary mixed-media filters. It was
anticipated that an alum feed of approximately 40 mg/l, directly ahead
of the filters, would be sufficient to polish the secondary effluent and
that the utilization of the tertiary filtration system would reduce the
phosphorus residual to an acceptable level,

During the development of the design drawings, however, intensive discus-
sions with research personnel from the manufacturer who ultimately
furnished the equipment, as well as other recognized exXperts on advanced
waste treatment, led to the conclusion that a significantly higher alum
feed might be required, and if that were the case, the tertiary filtra-
tion step would have to be preceded by a flash mix-flocculation-settling
process. As the actual operation has shown, this was a correct assump-
tion because the current alum feed is in excess of 120 mg/l. Operation
of the system without the tertiary flocculation-settling step does not
produce the quality of effluent attainable as when these units are
utilized.

The design of the tertiary system at Hatfield Township includes dupli-
cate flash mixing chambers, duplicate flocculation chambers, and
duplicate tube settler units. The flash mixing chamber provides for a
detention of 4.33 minutes at one-half the average design flow, or 2.17
minutes at average design flow. The capacity of each flash mix unit is
722 cubic feet (20.4 m3). Each rectangular flocculation unit has a
volume of 3,744 cubic feet (106 m3). and the detention time in each
flocculation unit is 22.5 minutes at one-half the design flow, or 11.2
minutes at the total average design flow. A sectional plan of the rapid
mix-flocculator tank is shown in Figure 13.

As indicated previously, in 1969, consideration of tube settlers for
tertiary clarification was a new concept, and even today, the use of
tube settling clarifiers throughout the United States is not widely

implemented.

The theory behind the development of tube settling modules is an exten-
sion of the long recognized principals of sedimentation, as developed
early in this century with respect to the efficiency of shallow depth
sedimentation. Instead of using wide, shallow trays to promote better
settling characteristics, small dimension tubes have been utilized
instead. These tubes offer optimum hydraulic conditions for sedimen-
tation, with a large wetted perimeter relative to the wetted area.

These tubes develop laminar flow conditions, and when inclined at a 60°
angle, the tubes develop a solids build-up which reaches a certain level
in the tube and then falls back down along the length of the tube,
counter-~current to the upward flow of the waste. In theory, these tubes

50



IS

MIXER

i8]

INFLUENT

r—i—————
ALUM.FEED

DRY
WELL

SECTION

[REDWOOD BAFFLE

= WATER LEVEL .~ _

EFFLUENT
CHANNEL

FLOCCULATOR
/PADDLES\)\
Bl imi N1 ]
O 1 — .|
11 T 1T
— 5 [ a
1 T I 11
C ) - )
T H— —1 1t
17 1T
C 3 cﬁ:}j
C [ B
1T i 11
C_ ] | 1
| | | LI

Figure 13. Rapid Mix-Flocculator Tank

le— DRAIN




are essentially self-cleaning in nature, providing a continuous sludge
deposit is directed towards the bottom of the clarifier.

These tube modules are generally composed of bundles of 2" x 2" chan-
nels, lying at a 60° angle on alternate facings. These modules are
normally constructed of Polyvinyl Chloride sheets, with Alkylbenzene
Sulfonate channels, solvent welded together. They normally are provided
in a bundle 10' in length, 30" in width, and 20" in depth (3.05 m x 0.76
m wide x 0.5 m deep). The 2" x 2" tube is equivalent to approximately
5.1 cm x 5.1 em. A module bundle covering the standard size provides
300 £t2 of tube area (27.9 m2), but covers a water surface area of only
25 £t (2.3 m2).

The installation in Hatfield Township provides 880 ft2 (81.8 m2) of
water surface area, under which tubes are located. This is equivalent
to 10.560 ft2 (981.6 m2), which produces a surface settling rate equiv-
alent to 170 gal/ft2/day (0.48 m3/m2/day). These units have the ability
to absorb flows of approximately 14.4 mgd (54,504 m3/day) and still not
exceed a surface settling rate of 1,000 gal/ftz/day. In Figure 14, a
representation of a standard inclined tube module bundle is shown.

The configuration of a tube settler, or a tube clarifier, varies from
that of a normal settling unit in that it is relatively shallow in depth
from the bottom of the clarifier to the bottom of the tubes, and there
is a 2' depth of water over the top of the tubes to the overflow weir
elevation. A sectional plan of the tube type settler is in Figure 14.

In the operation at Hatfield Township, it has been found that although
the tubes are essentially self-cleansing, with continuous solids depos-
ition to the bottom of the tank, periodically it is desirable to hose
down the tubes from the top to completely clean any accumulated material
which has not sluffed-off.

The chemical feed system in this tertiary portion of the treatment
process involves mixing alum in an alum storage tank with water, and
then discharge to liquid alum feeders for proportionong to the tertiary
flash mixers. As indicated earlier, the original design envisioned an
alum feed in the range of 40 mg/l, hence the utilization of an alum
storage tank with batch bag mixing. In actual practice, the alum feed
at times has been in excess of 140 mg/l, primarily to adjust the pH of
the secondary effluent before the coagulant begins to work properly.